
 

 

RBS-700 
Accessories for Raptor multifunctional carrier 

 

 

 

Spare parts list 

  



Page 2 

 

 



Page 3 

Pos. Name Art. No. Pcs 

1 Drum mower chassis see page 4 1 

2 Lower belt cover 3005900111 1 

3 Lower mud flap assembly see page 10 1 

4 Upper cover assembly see page 11 1 

5 Handle 3005100041 1 

6 Side mud flap 3005900153 2 

7 Cap 51321840041 1 

8 Bolt M10x25 3005900154 2 

9 Bolt M8x16 51309900011 4 

10 Bolt M6x16 51309019076 2 

11 Bolt M6x16 189552 10 

12 Bolt M6x12 51309900007 4 

13 Nut M6 168516 12 

14 Washer 6,6 195530 12 

 

  



Page 4 

 



Page 5 

Pos. Name Art. No. Pcs 

1 Mulcher/drum mower chassis 2005900102 1 

2 Disc cover 3005900146 1 

3 Drive shaft 3005901117 1 

4 Driven pulley 3005900105 1 

5 Front V-belt holder 3005900110 1 

6 Roller assembly see page 6 1 

7 Disc holder 3005900145 1 

8 Disc assembly see page 8 1 

9 Flange assembly see page 9 1 

10 Lower disc 189057 1 

11 Spacer ring 20,2x30,5x0,1 124014 9 

12 Blind rivet 184623 4 

13 Bearing 6004-2RS (20x42x12) 9943158 2 

14 Retaining ring 42x1,75 136506 2 

15 Retaining ring 20x1,2 110515 4 

16 Retaining ring 10x1 6021519 1 

17 Key 6e7x6x40 51311726058 2 

18 Bolt M6x16 51309252005 6 

19 Bolt M6x12 51309900007 6 

20 Nut M6 51311900005 2 

21 Washer B 10,5 189567 1 

22 Spacer ring 36x42x0,1 110012 3 

23 V-belt OPTIBELT TX17x1203Lp VU6K 51272212476 1 

24 Pin 3005901141 1 

25 Washer B 8,4 131517 1 

26 Nut M8 104622 1 

 

  



Page 6 

 

 

 

 

 

 

 

 

 

 



Page 7 

Pos. Name Art. No. Pcs 

1 Roller arm 2005900151 1 

2 Roller rod 2005900148 1 

3 Roller 3005900107 1 

4 Guide pin 3005900149 1 

5 Wing grip 189521 1 

6 Cap 51321840042 1 

7 Bearing 6300-2RS (10x35x11) 189585 2 

8 Bushing A 10/14x10 184599 2 

9 Retaining ring 35x1,5 126503 2 

10 Retaining ring 8 51311300005 1 

11 Bolt M10x45 183513 1 

12 Nut M10 111503 2 

13 Washer 10 106530 2 

14 Nut M8 104572 1 

15 Nut M8-8 51311120020 1 

16 Nut M6 51311900005 1 

17 Washer 8 104574 1 

 

  



Page 8 

 

 

Pos. Name Art. No. Pcs 

1 Upper disc 2005900120 1 

2 Blade 48x3x143 3005900121 5 

3 Bolt M10x20 51309900029 5 

4 Nut M10 111503 5 

5 Ring 19x2,5 51273111217 5 

6 Blade washer 3005900122 5 

It is also possible to buy: 

7 Set of blades 1005900200 1 

 



Page 9 

 

Pos. Name Art. No. Pcs 

1 Flange 3005900143 1 

2 Bearing 6004-2RS (20x42x12) 9943158 1 

3 Bearing 6006-2RS (30x55x13) 51324165199 1 

4 Retaining ring 55x2 150546 1 

5 Retaining ring 42x1,75 136506 1 

6 Spacer ring 36x42x0,1 3209220024 3 

 



Page 10 

 

 

Pos. Name Art. No. Pcs 

1 Mud flap holder 3005901128 1 

2 Lower mud flap 3005900129 1 

3 Blind rivet 184623 5 

 



Page 11 

 

 

Pos. Name Art. No. Pcs 

1 Belt cover 3005900131 1 

6 Heat shield 3005900178 1 

8 Washer 5,5 189589 2 

9 Nut M5 105518 2 

 


